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UTRRESAS P RBRETRERLER (The folloving sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

#ARMH (Sample Submitted By) ¢ &€ B &2 mparAma g (USI CORPORATION)

# 9L % #%(Sample Description) : LOW DENSITY POLYETHYLENE RESINS (LDPE) (i B B %#85 (LDPED

B

% &AL (Stvle/Item No. + NAL12-27:NA205-15;NA208;NA248 :NAZ0T7-66

Y 1+ A B3 Sample Receiving Date) + 2019/12/23

B2 M (Testing Period) 1 2018/12/23 (o 2020/01/02

AR E R(Test Requested) T REFEPETE - £EROHS 2011/65/E0 Annex 1TR&EBurds 4 (BL) 2015/863: 2843 ~ 42 - & -

SRS~ HIRFK - SIRE KA, DRP, BBP. DEHP, DIBP. (As specified by client. with
reference to RoHS 2011/65/FU Annex 11 and amending Directive (FUY 2015/863 to
determine Cadmium, Lead, Mercury., Cr(V1), PBBs, PRDEs, DBP, BBP. DFHP., DIRP
contents in the submitred sample(s), )

A F %k (Test Method) D HEMT 8 (Please refer to following pages).
B 8 R (Test Results) D OBHEMT 8 (Please refer to following pages).
% % (Conclusion) DORBF A ATREAES  Reh R R NRE - BRME - BIAMRAL DBP. BBP, DEHU

DIBP & s 85 R 8 5-RoliS 2011/65/6U Annex 112 R 417354 (EL) 2015/863= Ria & 4.
{Bused on the performed tests on submitted sample(s), the fest results of Cadmium
Lead, Mercury. Cr(¥1), PBBs, PBDEs, DBP, BBP, DEHP. DIBP comply with the limits us
set by RoHS Directive (EL) 2015/863 amending Amnex [l to Directive 2011/65/5H

<

Troy Chiing / Manager Neg
Signed for and behalf of
SGE TAIWAN LTD. N W
Chemical Laboratory - Taipei &3/WALS
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a9

58 £ (Test Results)

23X A (PART NAMEDNo. 1 e W (TRANSLUCENT PLASTIC PELLETS)
. sR
REIH A B@ MR F % \DL (Result) Bk
(Test Items) (Unit) (Method) ’ o1 (Limit)
4% 7/ Cadmium (Cd) ug/ke |4 #TEC 62321-5 (2013) > UK Aima T 2 n. d. 108
s @maan. / With reference
& / Lead (Ph) mg/kg |to IEC 62321-5 (2013) and performed 2 n.d. 1400
by 1CP-OES.
& / Mercury (lig) mg/kg |2 A TEC 62321-4:2013+ AMD1:2017 - =1 2 n. d. TG0
BRERG T REH R B EeN. / With
reference to IEC 62321-4:2013+
AMPL:2017 and performed by ICP-OES.
< 1E4% / Hexavalent Chromium mg/kg |&FIEC 62321-7-2 (2017) » A UV-VIS#% 8 n. d. 1600
Cr(VD) (@) W 2#EC 62321-5 (2003) » s ICP-
OLS#:A. 7 With reference to [EC
62321-7-2 (2017} and performed by
U¥-VIS. ¢ With rcference to [EC
62321-5 (2013) and performed by ICP-
QES.
SaB Rk / Sum of PBBs mg/ke - n. d. 1000
—:£8 % / Yonobromobiphenyl mg/kg 5 n. d.
&% % / Dibromobipheny !l mg/kg 5 n. d.
Z %A 7 Tribromobiphenyl mg/kg ] \ 5 . d.
mE MK / Tetrabromobiphenyl ng/kg 2 & 1EC {‘52321_6&20]5)' A *ﬁ*g}%%ﬁ/: 5 n. d.
2% / Pentabromehiphenyl mg/ kg ?{%{%%M‘ / With rcfc.l'cncc to IEC 5 n. d.
- — - 62321-6 (2015 and performed by
FBW A/ Hexubromobiphenyl mng/kg GC/MS. 3 n. d.
85 % / Heptabromobiphenyl mg/kg 5 n. d.
NGB R/ Octabromobiphenyl mg/ kg 5 n.d.
7% A/ Nonabromobiphenyvi mg/ kg 5 n. d.
+E5 % / Decabromobiphenyl mg/kg 5 n. d.
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MR ¥ M7 i oL | Gomity| P
(Test Items) (Unit) (Method) ol (Limit;
$AB s / Sum of PBDEs mg/kg - n.d. 1000
—# 5 % e . Monobromodiphenyl ether | mg/kg 5 n.d.
=% ket / Dibromodiphenyl ether mg/kg 5 n d. -
ZH e . Tribromodiphenyl ether ng/kg 5 n. d.
m g Rat , Teirabromodiphenyl ether | mg/kg $%IEC ?2321,_6.(2015>‘ e 5 n.d.
& %6 o Pentabromoediphenv!l ether | mg/kg gig;fﬁza?gblé>w;;2 ;Zi?;iggg ;: IR 5 n.d.
FIREEBE . Hexabromodipheny] ether 1m&gGwm' : 5 n. d.
+#&% %ex  Heptabromodiphenv! ether | mg/kg 5 n. d. -
ACEERE% + Octabromodiphenyl ether | mg/kg 5 n. d.
AUE I 585 . Nonabromodiphenyl ether mg/kg 5 n. d.
+:28 K& . Decahromodiphenyl cther mg/kg 5 n d.
HE-PEETRTFEE / BEP (Butyl ng/kg 50 n. d. 100
Benzyl phthalate) (CAS Rho.: 85-68-
[
ﬁr?ﬁ;“}?%&::}‘ﬁs / DBP (Dibtityl mg/kg £ 1EC 62321-8 (2017). s fia B e/ 50 n.d. 1nn
ghthaiate) (CAS NO'i 84”74_2% - HE &R, / With reférence to [KC -
%ﬁﬁil;?’§§:;§%‘réé‘/ DIBP (Di- mg/kg 62321-8 (2017). Analysis was 50 n. d. 100
éggg3tyl phthalate) (CAS No.: 84- performed by GC/AS.
/
BA_FE - (2-2%kF.#&)8 / DEHP| mg/kg 50 n. d. 100

(Di- (2-ethylhexv]l) phthalate)
(CAS No. : 117-81-7)
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% E(Note) ¢

1
i.

[

o

Ty

me kg = ppm s 0. Iwtk = 1000ppm

MDL = Method Detection Limit (i@ al4mi&)

n.d. = Not Detected (R E)

"-" = Not Regulated (& #4514

(@)

EHRESEIAANER IS EEMBRE - A ABEALd  REHMECES -

The result of Cr(V1) 1s "n.d." as the result of Chromium (Cr) is less than the MDL of Cr(VI). and
confirmation test of Cr(V¥1) is not required.

HES T RN NEH LT EERERME » FEAFERR -

1t the Chromium (Cr) content is not less than the MDL of Cr(¥1)., confirmation test of Cr(V1) is required
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¥ 2% MAK / Analytical flow chart of Heavy Metal
MBEAT ORBE2EE  RAEESBHE o ORGSR TSR
These samples were dissolved totally by pre-conditioning methad according to below flow chart. { Cr** test method excluded )

B A E - &5/ Technician : Rita Chen
8  wslA f A %k / Supervisor: Troy Chang

I % - #4445 / Cutting - Preparation

¥
[ MR & ¥ / Sample Measurement ;
i
| AR Cr(viy
& Pbish Cdi% Hyig Cr ¥ v
" l 3£ &4 / Non-metat ; l & / Matat I
R A AR AR R TR R :
Acid digestion with microwave / hotplate ABS/PC/PVC { R et ¥ /Others y
* ¥ v # .k ¥R / Boling
AR £ 150-180C F# water exiraction
%/ Fitrati Dissolving by it ! Digesting at
‘ S aon ultrasonication 150~180°C v
i y ¥ AR RBE RS ]
‘9 + ABOCLRETA LR ik % / Separating Coo, filter digestate
i 4t / Digesting at to got agueous )
%% / Solution #% ;4 / Residue 80C b phase throuadh filter
ultrasonication *
* ' v | Beame
ARG HBRE
1) &gtk | Alkalifusion e 204 diphemye
# : ! % pH J pH adiustment ; \
2y sEkai# [ HCHo dissolve carbazide for calor
'Jv development
A &8 e / Add diphenyl- *
carpazide for color development
, ¥ 7 2UVVIS - Eali
2 = e (% . &air A 540 nm &y
B R4S & RHR A AR /ICP-OES 1 2 UV-VIS - BRI @ik £ 540 nm g %t % / Measure
# % % / Measure the absorbance at the absorbance at
540 nm bv UV-VIS 540 nm by UV-VIS

This accument 1s 1ssued by the Comparw subject 1o its Genera Conditians of Seivice printed overeal, available on request or accessible al_ (. s b T At
and, for slectronic format documents, sublect to Terms and Conditions for Elecironic Documents al hilps:/www.sgs.comyen/ierms-and-ci s-e-document. Attention is
grawn to the imitation of liabllity, indernnification and jurisdiction issues defined therein. Any holder of this document is advised thal information contained hereon reflects the Company' s
findings at the time of its intervention only and within the limils of client’s instruction. if any. The Company’s sole respansibitity is to ts Client and this document does not exonerale parties
1 a transaction from exercising all their rights and obligations under the transaction documents. This documant cannet be reproduced, except in full. without prior written approval of the
Company. Any unauthorized alteration. forgery or talsification of the content or sppearance of this document is unlawtul and offenders may be prosacuted to the fullzst extent of the gw
Unless otherwise stated the results shown in this test report reter only to the sampleds) tested.

| 25.Wu Chvuan 7th Koad. New Taibei Industnial Pak.. Wu Ki Distriet. Mew Taioel Gity. Tawen 5F T 7t o % ) TR Sl T hepbst

ottt bogs . e i g fewtel S5oun s e w0
[ I RN B R S R A | 1+886 (0212288 3935 [+886 (02)2289 3237  www.sas.com.tw

Member of the SGS Group



R |

#4&5(No. ) : CE/2019/C3825 8 #3(Date) : 2020/01/02 A # (Page) & 6 of 8
Test Report
SEERSIBEIBREGE RLE
UST CORPORATION
Bt BE R 2B I=83305%
NO. 330, FENGREN RD., RENWU DIST., KAOISIUNG. TAIWAN

$ABE/SAMERSHARS / Analytical flow chart - PBB/PBDE

B W AE EEE [ Technician: Yaling Tu
B 3344 F A 3Res / Supsrvisor: Troy Chang

ARFGAA S [ First 18sling process mamemmmey
RAFH S A2 JF / Optional sCreen process sasseuss

#3442 & / Confrmation process = . — -»

| Sample / # % l
+
i Sampie pretrealmenl / i &34 7 {

i Screen analysis / #1 1 ] .
dllllllllllllllllIBIIillll.ﬂlil.llllﬂ!llllq
Sample extraction # & & k/

Soxhlet method % & iUk
v
Concentrate/Dilute Extracted solution
ESUREBIRE
v
{ Filter | % 5w ik %
+
] GCIMS/ #fe i # B8tk i
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TEM 54 AEE 7 Anslytical flow chart - Phthalate

B R AER 4%% /Technician: Yaling Tu
B et e & A FRELE / Supervisor : Troy Chang

[ R+ 3 /Test method: IEC 62321-8)

RS RE ik /
Sample pretreatment/separation
T

Hdb ol THF vg ik B A3 /
Sample dissolved/extracted by THF

!

EREMHE [
Dilute Extracted solution

'

AR B R
Analysis was performed by GC/MS
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¥ BRAPFHART r HAFTAHEREM B L/ a4, *
(The tested sample / part is marked by an arrow if it’ s shown on the phote.)

CE/2019/C3925
g i “!ﬂ). “;{j Hidia ‘r‘l’ ! il
I‘;i‘ i ;

¥% & s £ (End of Report) *X
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